Diagrams Shown are for U.S. Models

Frame And Fittings

Prices shown are USD

Ref#
 Part
Price
Qty
 
1
GRIP 1" HANDLE BLACK
2
CRADLE HANDLE VT
3
SCREW SET
4
NUT FLANGE M8-1.25
5
FERRULE RUBBER 1"
6
CRADLE WHEELED VT2000
7
WHEEL 7"
8
PUSHNUT
9
SCREW SET HHDM6-1.0*12MM
10
WASHER SHAKEPROOF 1/4" & M6 INT
11
NUT WING M6-1.0
--
DECAL WARNING READ MANUAL (Not Illustrated)
--
DECAL G-FORCE 1600 (Not Illustrated)
--
DECAL CAUTION HOT (Not Illustrated)
--
DECAL ELECTRICAL HAZARD (Not Illustrated)
--
DECAL GND (Not Illustrated)
--
MANUAL GENERIC-GFORCE (Not Illustrated)